
3-POINT FINISHING 
MOWER 

Operation and Parts Manual 

 
 
 

 

 
Read the manual entirely. When you see 
this symbol, the subsequent instructions 
and warnings are serious-follow without 
exception. Your life and lives of other 
depend on it!  



 2



 3



 4



 5



 6



 7



 8



 9



 10



 11



 12



 13



 14



 15



 16



 17



 18



 19

 
 
 
 
 



 20

 
 
 
 
 



 21

Parts List 
Index Part No Description Quantity 

1 #1 Lock Nut M18x1.5 3 
2 #2 Washer 3 
3 #3 Blades 3 
4 #4 Shaft 3 
5 #5 Key 8x30 3 
6 #6 Dust-Preventing Cap 3 
7 #7 Bolt M10x30 17 
8 #8 Bearing Holding Block 3 
9 #9 Zerk 7 

10 #10 Sleeve 3 
11 #11 Bearing 6 
12 #12 Spacer 9 
13 #13 Lower Lift Pin Brackets 2 
14 #14 Flat Washer 10 26 
15 #15 Lock Washer 10 26 
16 #16 Nut M10 26 
17 #17 Pulley 1 
18 #18 Lock Nut 3 
19 #19 Pulley 1 
20 #20 Belt 2 
21 #21 Pulley 1 
22 #22 Support 1 
23 #23 Adjusting Bolt M10x80 1 
24 #24 Sliding Plate 1 
25 #25 Flat Washer 16 4 
26 #26 Lock Washer 4 
27 #27 Nut M16 4 
28 #28 Gearbox 1 
29 #29 Shaft Cap 1 
30 #30 PTO 1 
31 #31 Spacer 8 
32 #32 Bearing 8 
33 #33 Plastic Spacer 8 
34 #34 Tail Wheel 2 
35 #35 Sleeve 4 
36 #36 Spacer 4 
37 #37 Lock Nut M12 13 
38 #38 Tail Wheel Fork 4 
39 #39 Bolt 4 
40 #40 Lock Pin 4 



 22

41 #41 Spacer 4 
42 #42 Tail Wheel Arms 4 
43 #43 Spacer 4 
44 #44 Spacer 4 
45 #45 Spacer 4 
46 #46 Bolt M12x40 12 
47 #47 Bolt M12x130 4 
48 #48 Bolt M12x25 11 
49 #49 Lock Nut M10 3 
50 #50 Cotter Pin 6 
51 #51 Bin 3 
52 #52 Main Deck 1 
53 #53 Back Plate 1 
54 #54 Safety Chains 35 
55 #55 Lock Nut M6 2 
56 #56 Chain Shaft 1 
57 #57 Bolt M6x25 2 
58 #58 Bolt M8x15 6 
59 #59 Pulley Cover 2 
60 #60 A-Frame 2 
61 #61 Bolt M12x120 1 
62 #62 Hitch 1 
63 #63 Pin(Upper Hitch) 1 
64 #64 Sleeve 1 
65 #65 A-Frame Brace 2 

#41/#43/#44/#45 Tail Wheel Spacers 
#4/#5/#6/#7/#8/#9/#10/#11 
/#12/#14/#15/#16/#17/#18 

Spindle Assemblies 

 
 


